RB6100-MZ03A-02

IFIRSE B ik 54 B &£
INSTALLATION MANUAL
TIVFIIGMEX NL—NINA T
FULL TITANIUM MUFFLER
=1 IVY4S O—RAXAY— NCEC LF-VE 5/6MT 6AT
APPLICATION MAZDA MX-5 NCEC '05-'15 LF-VE 5/6MT 6AT
i RB6100-MZ0O3A
PART NUMBER

Bix / INDEX

P2 BFE ]

\

r

P5 English

—/

\

COENIEH ERESEV EIFVEZE, FTLHIINESTEVET,
CTERARICCORRAEZIBFHRADIZIELLBEELKIES L,

BFRHITROABEICIDH EBIHACATCREL THZEL,

FBAECEM TVSERSEIAERJLITOTUIZE,
ZEBEA-N-OFRITIIRMEREMVEICRDEFT . ABLEDBTHELKZEL,

TENRMERICIDBMNELIRE . BHTREEZEVIRETOT,
HEPUHT T ALIZEW,

ARFEIEAR CTEUDH 22N 2158 R AE 2L T BEFABELIZEV,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.
You should also consult the official servicing manual for your vehicle when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




AN 2=

n ARBOEOHHIAFRIOIIRZZ TR LN, SRBOEESTIRIR T TERMUTIZA,
u ESEEMUIINOEUTESEPLHTEEN AREEHIET 28BN HDET .
m FEORI. BULIE, REBZEALBLE. FNCOBIDEIRTT,

VANET

B ARBOEDMFREIVIOBLU, ISV —LRETFY - A NEDEBRNERTAREET
EZEL T2,

B EPERRSE(CKDEMOIRIE - N SEHHET B EIREMED, &6t BIEmMAKENBLS
BENDH31cth. HREREBROEDAT F FHERITITo TRV,

BEABEHE  Trons e TOshECHERER,

I‘J'F.L_, - T (\ = ~
i m— e SO — s (1| S S/ N
d Y 7 F\| = UJ \t‘— |

AR =MAT R (1)

(pmm o

I5TMILN IS Fyh
LIS HREYN1) M10 L=35P=1.25(4) M10P=1.25 (4)

A/Ft/b‘ 7"7')(1) Dy (1) 7>FI-Z(1) R.S.E Z79hH~- (2)

EEICHEIRLTEHE morvcrrarseEcd,

m IDIVEEIE— m NUILF m RiEEmRE

1. IERRIVIN—-5DEbHL

A\ CCTREBTZORMBFIETY. SEWOFEMBEOAUSER, BIEFEBEBESBL TR,
1. JOYF—ORAF A FZEDI S
2. FEIEARETY N~ 5%EIDH T,




2. R.S.EftiR X L — bINA T DR DI

(BREPROEEMER] FHROEmOEREE FREMENTY.

IHY-ZAMIR=IVRIOHZSY b 2TV - Fy MIEBREA.

<EBmfERAEFTEAHDA T MLI>

O|AN—NATF ®|77>ZHRILs M10 L=35mm

@|ZAM—NT R ®|75>+vk M10 [34.3~39.2N-m (3.5~4.0kgf-m)]
B> A—HATY N @RIy

@|%I5—HRHYN A/Ft>H—754 [40.0~50.0N-m (4.1~5.1kgf-m)]
K ERICESEIN 2B TR A EPEEZIH LT 220, FBO7>FS—AZZEBLTTFEL,

(EEFIE)

1. AN ~=NTFERAEEZTV T RUSEE TS SHyheERL. IFY - IR—)LRE
RHEHTB.

2. AN =M TREMNEES - 1Ak (ER®)  I5UTMRILAMI0 (ERG) |
I522FyhM10 (ER®) ZfERAL. A — N TRSRIERL. REHCIFY -\ H -
(CERO(H133,

X B I-1Zovh (ER®) -I32TRILMMI0 (ERG) -
J3>3FvhM10 (EEE®) £/,

3. AN —NATREMNEYIT—HATyN (EH®@)  I5OTRILMMI0 (ERHG) |
J522F3ykM10 (ER®) ZERL. X2XIS—IREBH TS,
X MEYIS-ARTyh (EH®) -J5>2RILAMI0 (EHG) -
J5>2FykM10 (ER®) .
4. BEOIITIDASERUBHS. BHUNSIRCAFHDEITI.

ML J3>2FvhM10885 (EH®) [34.3~39.2N'm(3.5~4.0kgf-m)]
A/FEIY-T3J885 (LR®) [40.0~50.0N-m(4.1~5.1kgf-m)]



3= ==
A b= =
B BARLEOIITIIAR, FENMBVEEREL THSARDETOTIEE,
R, EMEERECLDTDRIVTIOANMESNBVEE[F. IFY-ZAMNZR-ILRED
EROMURIL NefE, REROEEUTT ZEREULE, ARHLTTE,
B AR N — N FITSEABEMIB SR TR T 3L, BN ORRCBET,
B A TR ZAT O TR,
B EE SRR, BRICEN R AT BET . HETEC.
RS FREATOTIRE,

5. NyFU—AFRFFZED1F5.

3. b {F DR

1. BECFEIRONEEERTIZ.
2. IVSUBIAEIL. 71 R D5H92500rpmiBE & Tlelénz L, RESHIBUVNEERT 3.
3. HMERZITV. BEESPEESINEHEIETD.

A

B EBHFOTENGDEMEEEDE T, AN RMEEUHEDRRE R 3T8,
SRFEEATHITUZEN,

BERRNAHZE. HEEDR FPrHERHRICLZ B RRIIRRERDERTT .

ETPICEEZRUEBSFESICETERIEL. BRETOTWEE,

TOBTEREITIBEE. IFV-AN AT LN+ D ORI TARRETITO TR,

EHROBTEENECTVBIBEE. IS #BIAEIEY ., FPIEE(SEAKTEL.

BRI TS,

A zm

B AR@EERAEUCR. BRI TEID D AFEHICKERRLN SR BENHDET .
RBEE. IO yT1 ) RERL. BEIGUTENSOB YT &I TS,

F-
=




/\ cauTion

m This product should be installed by a trained professional in a well-equipped workshop.
m Only install this product on the specified vehicles to avoid product and/or engine damage.
® When installing, use the appropriate tools and safety gear to avoid injury.

B This product is to be installed only when the engine, engine bay and all exhaust related
components are cold.

m Ensure that all parts are fitted correctly during installation to avoid potential fire
hazards and/or damage.

Below are the parts included in this kit.
KIT CDNTENTS The guantity of each item(s) are noted in brackets ()

STRAIGHT PIPE R (1)

(jpmm £

FLANGE BOLT FLANGE NUT
M10 L=35P=1.25(4) M10P=1.25(4)

CENTER GASKET (1) MUFFLER GASKET (1)

O ERSE

A/F SENSOR PLUG (1) COPPER WASHER (1) Anti-Seize (1) R.S.E STICKER (2)

REQU'RED TOOLS The following tools are required for installation.

m General Engine Maintenance Tools m Torque Wrench  m Service Manual

1. REMOVING THE STOCK CATALYTIC CONVERTER

A This manual only provides basic instructions. For more details, please refer to the vehicle's
official factory service manual.

1. Disconnect the negative battery terminal.

2. Remove the stock catalytic converter.




2. INSTALLING THE TOMEI TITANIUM CAT STRAIGHT PIPE

{(Mounting position(s) for each component]The positioning of the included parts are as shown below.

The gasket(s), spring(s) and nut(s) on the exhaust
manifold side will be reused.

<Included components & torque specs.>

®|straight Pipe F ®|Flange Bolt M10 L=35mm

(@|Straight Pipe R ®|Flange Nut M10 [34.3~39.2N'm (3.5~4.0kgf-m)]
(®|Center Gasket @|Copper Washer

@|Muffler Gasket A/F Sensor Plug [40.0~50.0N'-m (4.1~5.1kgf-m)]

X Apply the Anti-Seize (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

{INSTALLATION PROCESS]
1. Loosely fit Straight Pipe F onto the exhaust manifold using the stock Spring(s) and Flange Nut(s).

2. Loosely fit Straight Pipe R to Straight Pipe F using the included Centre Gasket (® above),
Flange Bolts M10 (® above) and Flange Nuts M10 (® above). Also, be sure to mount the exhaust
hanger at this time as well.

% Parts used: Center Gasket (® above), Flange Bolt M10 (® above), Flange Nut M10 (® above).

3. Loosely fit Straight Pipe R onto the main muffler using the included Muffler Gasket (® above),
Flange Bolts M10 (® above) and Flange Nuts M10 (® above).

% Parts used: Muffler Gasket (@ above), Flange Bolt M10 (® above), Flange Nut M10 (® above).

4. Tighten down the bolts/nuts/screws in order from the font, ensuring sufficient clearance is achieved.

Torque specs Flange Nut M10 (® above) [34.3~39.2N-m(3.5~4.0kgf-m)]
A/F Sensor Plug (® above) [40.0~50.0N-m(4.1~5.1kgf-m)]



A CAUTION

m Ensure sufficient clearance and correct fitment has been achieved before completely tightening down
the fastenings. In some cases, there may be insufficient clearance due to minor differences between
individual vehicles. In such a case, loosen the fastenings of each component and adjust the positioning
until sufficient clearance is achieved before retightening the fastenings again.

m Ensure you clean the Straight Pipe after installation. Using the Straight Pipe whilst there is oil or other
debris on it can cause blemishes and/or burn marks.

m Depending on the situation, heat from the Straight Pipe could potentially damage/affect
the surrounding areas. To prevent and/or minimize this, use thermal insulation as required.

5. Re-connect the negative battery terminal.

3. INSTALLATION VERIFICATION

1. Check to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm. Check for any abnormal sounds.
3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

m Be thorough when performing checks as incorrect fitment and/or loose parts can lead to reduced
performance and damage to the exhaust as well as the surrounding components.

m Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m Ensure the entire exhaust system is cool before attempting any repairs.

m Do not restart the engine should you notice anything abnormal such as missing/broken parts. Instead,
consult a trained professional and follow their instructions.

A CAUTION

m Once this product has been installed on the vehicle, the engine characteristics may change depending
on the setup. After installation, adjust the engine/ECU settings as necessary.




IgRSE

Real Speed Engineering

T252-0002 R\ BREf /I MRER2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

CORFRICAHTIBHVEDE R LEFTHBRLVELET,
EXBE: A~ (WEA - EEAX - FRFHARZDZL)
10:00~12:00 / 13:00~17:00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17: 00



